

GP Quick Reference Handbook

Checklists for Crises in General Practice

General Practice is not a place for the management of emergencies and the guidelines in this handbook are not intended to be standards of medical care, they are there to support decision making when patients present acutely unwell to a Practice. The ultimate judgement with regard to a particular treatment plan must be made by the clinician in light of the clinical data presented, and consideration of the need for hospital transfer is an important part of that plan.

To ensure you have the most up to date edition, refer to contents page.

DO NOT add or remove documents. **DO NOT** alter the order of documents

This handbook remains the property of the _____ Surgery

This copy belongs in the following location: _____

**Return immediately
when not in use**

Contents

SECTION 1

- 1-1** How to use the checklists
- 1-2** Location of emergency equipment and drugs
- 1-3** Emergency contact telephone numbers

SECTION 2

- 2-1** Key basic plan – non-specific collapse – DR ABCDE
- 2-2** Adult – Non-clinical staff emergency checklist

SECTION 3

- 3-1** Adult – Acute severe asthma
- 3-2** Adult – Basic life support (BLS)
- 3-3** Adult – Chest pain (acute coronary syndrome)
- 3-4** Adult – Diabetic ketoacidosis/hyperglycaemia
- 3-5** Adult – Fit/status epilepticus
- 3-6** Adult – Sepsis
- 3-7** Adult – Severe shortness of breath (respiratory failure)
- 3-8** Adult & Child – Anaphylaxis
- 3-9** Child – (0 to 6yrs) – Croup
- 3-10** Infant – (0 to 24 months) – Bronchiolitis
- 3-11** Child – Acute severe asthma
- 3-12** Child – Basic life support (BLS)
- 3-13** Child – Choking/airway obstruction
- 3-14** Child – Fit/status epilepticus

SECTION 4

- 4-1** ISBAR form
- 4-2** Post-emergency debrief form
- 4-3** Adult – Other documents – NEWS download references
- 4-4** Child – Other documents – PEWS download references
- 4-5** References and further information

1-1 How to use the checklists

General Practice is not a place for the management of emergencies and the guidelines in this handbook are not intended to be standards of medical care. These checklists are meant to be used by people who are already familiar with them and experienced in their use. Each checklist follows the same format:

1 **3-1** **Adult** **Acute severe asthma**

Patients with acute severe shortness of breath secondary to asthma can deteriorate rapidly. Ensure oxygen and nebulisers are delivered promptly. If there is no improvement with treatment then call for an ambulance.

2 **Checklist start**

1. Call for help and request oxygen cylinder, emergency drugs, and equipment
 - Where possible, ensure a nurse and another doctor are with you
 - Note the time
2. Check patient for severity ➔ **BOX C**
 - Attach pulse oximeter – aim for SpO₂ 94–98%
 - Give oxygen
 - Check pulse rate and respiratory rate (RR)
 - Check for pneumothorax
 - Check peak expiratory flow rate (PEF)
 - If signs of severe or life-threatening asthma ➔ **call blue-light ambulance**
3. Give salbutamol and ipratropium nebulisers at the same time (**BOX A**)
 - If possible, use oxygen to drive nebuliser
 - Check PEF after nebuliser
 - If no change or PEF less than 75% ➔ repeat salbutamol only and **call blue-light ambulance**
 - Consider IV cannulation
4. Give steroids ➔ **BOX A**
5. Check patient for signs of improvement
 - If no improvement in RR, PEF, or SpO₂, or clinical concern remains after 20 minutes ➔ **call blue-light ambulance, continue checking, and call paramedics if any deterioration**
 - If cardiac arrest ➔ **3-2 BLS, Adult** **4**
6. Prepare SBAR handover/referral letter for paramedics
7. Call next of kin

3 **Information section**

BOX A: drug doses and treatments

Salbutamol	1.5mg nebuliser – drive with oxygen 6–8L/min, repeat every 15 minutes (can give back-to-back)
Ipratropium	0.5mg nebuliser – can be mixed with salbutamol – GIVE ONCE ONLY
Prednisolone	40mg PO if possible
Hydrocortisone*	100mg IV/IM <ul style="list-style-type: none">* only use if oral route not possible
Oxygen	15L/min via reservoir mask

BOX B: critical changes

If cardiac arrest ➔ **3-2 BLS, Adult**
If sepsis ➔ **3-6 Sepsis, Adult**

BOX C: other reference information

- Signs of acute severe asthma = any one of: PEF 33–50% best/predicted, RR more than 25/min, heart rate more than 110/min, inability to complete sentences in one breath
- Signs of life-threatening asthma = any one of: PEF less than 33% best/predicted, SpO₂ less than 92%, altered conscious level, exhaustion, arrhythmia, hypotension, cyanosis, silent chest, poor respiratory effort
- SpO₂ less than 92% (whether on air or oxygen) signifies increased risk of hypercapnia and requires transfer to hospital for arterial blood gas analysis and treatment
- Avoid over oxygenation – keep SpO₂ 94–98%
- Signs of pneumothorax include: tracheal deviation, unequal chest movement, no breath sounds, hyper-resonance
- Look for underlying causes, e.g. infection

5 **3-1**

Each checklist should be used in the same simple way:

- From checklist start work down the numbered steps on the left
- A step might instruct you to refer to an information box on the right
- Some steps might instruct you to switch to another checklist

Recommendations:

- One person should read the checklist out loud while someone else carries out the actions
- The reader should carefully and fully follow the checklist, making sure not to skip any steps
- When experienced help arrives, consider letting them take the lead as they may provide a fresh perspective and make a more objective assessment

1. Checklist title block:

- Checklist number
- Age group (if necessary) ADULT, CHILD, or INFANT
- Checklist name
- Version reference number
- Date last updated
- Description of the clinical situation for which the checklist is written

2. The main checklist

3. Information section boxes

- BOX A** = drug doses and treatments
- BOX B** = critical changes
- BOX C** = other reference information

4. Document cross references

Sometimes, the next step will be to switch to a different checklist, in which case the number of the new checklist will follow an arrow, like this: ➔ **2-1 Checklist name**

5. Footer number reference

The checklist number always appears at the bottom-right of the page so that each checklist can be easily found without the need for a tabbed folder.

1-2 Location of emergency equipment and drugs

Use this sheet to specify the location of emergency equipment and evacuation points etc. in your own practice.

1-3 Emergency contact telephone numbers

Please add all relevant contact numbers which may be needed by your practice.

2-1 Key basic plan – non-specific collapse – DR ABCDE

Version V1.0
November 2025

What to do when a patient collapses with no obvious cause. A clinical member of staff should be present when using this checklist.

Checklist start

1. **D: Check for danger**
2. **R: Check for response**
 - If no response call for help and request oxygen cylinder, emergency drugs, and equipment
 - Note the time
3. **A: Check airway**
 - Attach pulse oximeter
 - Check for signs of airway obstruction, e.g. stridor → **BOX A**
4. **B: Check breathing → **BOX A****
 - Check respiratory rate
 - Check oxygen saturation if SpO_2 less than 94% → **BOX A**
 - Check for equal chest movement
 - Check for breath sounds
5. **C: Check circulation**
 - Check pulse/heart rate
 - Check BP
 - Check capillary refill → **BOX C**
 - Check 12-lead ECG (not for children)
6. **D: Check disability → **BOX C****
 - Check glucose
 - Check pupils
 - Check for drugs
7. **E: Exposure**
 - Check temperature
 - Check for rash
 - Check for injuries
8. **Calculate NEWS/PEWS**
 - Go to NEWS/PEWS score → **4-3 Adult or 4-4 Child**
 - Check total score and decide on next steps → **BOX B**
 - If indicated, call blue-light ambulance and prepare SBAR handover
9. **Call next of kin**

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask
Target saturations for oxygen therapy	SpO_2 94% without COPD
	SpO_2 92% adult with COPD or child

- For airway obstruction, use airway support techniques (head tilt, chin lift) and oro-pharyngeal (Guedel) airway if appropriate.

BOX B: critical changes

- Go back to **Checklist start** of key basic plan if:
 - No improvement
 - A new problem arises
- If cardiac arrest → **3-2 Adult – Basic life support or 3-12 Child – Basic life support**

BOX C: other reference information

- **Capillary refill time:** press on nailbed for 5 seconds normal = less than 2 seconds; red flag = more than 3 seconds
- If **peripheries** are cold/shut-down, check cap refill on sternum
- Assessment of disability:
 - **A – Alert**
 - **C – Confusion**
 - **V – Responds to Voice**
 - **P – Responds to Pain**
 - **U – Unresponsive**
- Normal glucose: 4–7mmol/L
- If known COPD, aim for SpO_2 greater than or equal to 92%
- Consider stroke

Guidance for non-clinical staff if a patient is unwell or collapses in the waiting room, car park, or other non-clinical area on surgery premises.

Checklist start

1. Call for help

- ▶ Make an emergency announcement: state, “emergency” and give location or use electronic emergency call (if available)
- ▶ Call for doctor, nurse, or paramedic to help
- ▶ Allocate a member of reception to support emergency
- ▶ Request oxygen cylinder, emergency drugs, and equipment
- ▶ Note the time

2. Check patient

- ▶ If patient mobile → **move to clinical room**
- ▶ If not mobile → **go to step 3**

3. Check patient using DR ABC → **BOX C**

- ▶ If no response and no help present, call for blue-light ambulance
- ▶ CPR for one minute → **BOX B and BOX C**
- ▶ Ensure a member of the clinical team is present

4. Check when to call next of kin

5. Access patient records

- ▶ Print summary of patient record, including ReSPECT form if available
- ▶ Check doctor/nurse has completed SBAR handover sheet
- ▶ Guide ambulance and paramedics to scene on arrival

Information section

BOX A: drug doses and treatments

Not applicable

BOX B: critical changes

If cardiac arrest → **3-2 BLS, Adult**

BOX C: other reference information

- ▶ Ensure a member of the clinical team attends immediately
- ▶ **DR ABC** system of assessment:
 - ▶ Danger – check it is safe to approach
 - ▶ Response – check if the patient is conscious and talking
 - ▶ Airway – check mouth is clear
 - ▶ Breathing – check for breathing
 - ▶ Circulation – check for pulse (only if confident doing this), check colour of lips
- ▶ **How to perform CPR:**
 - ▶ It is best to perform CPR on a firm surface
 - ▶ Lie patient flat
 - ▶ Place your hands in the centre of the patient’s chest (the middle of the lower half of the breastbone)
 - ▶ Compress the chest to a depth of 5–6cm
 - ▶ Compress the chest at a rate of 100–120 per min
 - ▶ Do not lean on the chest - the chest needs to fully release between compressions
 - ▶ Avoid stopping or pausing the compressions as much as possible
 - ▶ If using a bag valve mask, alternate 30 compressions with 2 ventilations
 - ▶ Do not stop compressions unless exhausted or instructed to stop
- ▶ **Managing the environment:**
 - ▶ If the emergency is in the waiting room, move waiting patients away from the scene and screen-off the situation from view
 - ▶ If the emergency is outside the waiting room, tell the waiting patients what is happening and reorganise appointments if necessary
 - ▶ Ensure next of kin is informed (check with clinical team); if next of kin present, support in a quiet area

Patients with acute severe shortness of breath secondary to asthma can deteriorate rapidly. Ensure oxygen and nebulisers are delivered promptly. If there is no improvement with treatment then call for an ambulance.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment
 - Where possible, ensure a nurse and another doctor are with you
 - Note the time
2. Check patient for severity → **BOX C**
 - Attach pulse oximeter
 - Give Oxygen if SpO_2 less than 94% → **BOX A**
 - Check pulse rate and respiratory rate (RR)
 - Check for pneumothorax
 - Check peak expiratory flow rate (PEF)
 - If signs of severe or life-threatening asthma → *call blue-light ambulance*
3. Give salbutamol and ipratropium nebulisers at the same time → **BOX A**
 - If possible, use oxygen to drive nebuliser
 - Check PEF after nebuliser
 - If no change or PEF less than 75% → *repeat salbutamol only and call blue-light ambulance*
 - Consider IV cannulation
4. Give steroids → **BOX A**
5. Check patient for signs of improvement → **BOX B**
 - If no improvement in RR, PEF, or SpO_2 , or clinical concern remains after 20 minutes → *call blue-light ambulance, continue checking, and call paramedics if any deterioration*
 - If cardiac arrest → **3-2 BLS, Adult**
6. Prepare SBAR handover/referral letter for paramedics
7. Call next of kin

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask ► Aim for SpO_2 greater than 94%
Salbutamol	5mg nebuliser – drive with oxygen 6–8L/min, repeat every 15 minutes (can give back-to-back)
Ipratropium	0.5mg nebuliser – can be mixed with salbutamol – <i>GIVE ONCE ONLY</i>
Prednisolone	40mg PO if possible
Hydrocortisone*	100mg IV/IM ► *Only use if oral route not possible

BOX B: critical changes

If cardiac arrest → **3-2 BLS, Adult**
If sepsis → **3-6 Sepsis, Adult**

BOX C: other reference information

- Signs of acute severe asthma = any one of: PEF 33–50% best/predicted, RR more than 25/min, heart rate more than 110/min, inability to complete sentences in one breath
- Signs of life-threatening asthma = any one of: PEF less than 33% best/predicted, SpO_2 less than 92%, altered conscious level, exhaustion, arrhythmia, hypotension, cyanosis, silent chest, poor respiratory effort
- SpO_2 less than 92% (whether on air or oxygen) signifies increased risk of hypercapnia and requires transfer to hospital for arterial blood gas analysis and treatment
- Avoid over oxygenation – keep SpO_2 94–98%
- Signs of pneumothorax include: tracheal deviation, unequal chest movement, no breath sounds, hyper-resonance
- Look for underlying causes, e.g. infection

Any patient who is showing no signs of life needs immediate attention. Start CPR in any unresponsive person who has absent or abnormal breathing. Patients in cardiac arrest may make some abnormal gasping movements but this is **not** a sign of life. If in doubt, start CPR.

Checklist start

1. Check for danger
2. Call for help and request oxygen cylinder, emergency equipment, drugs, and automatic external defibrillator (AED)
3. Check patient response
 - If no response → **step 4**
 - If response → **2-1 Key basic plan**
 - Note the time
4. Call blue-light ambulance
 - State, "adult cardiac arrest"
 - If you do not have an AED on site, the ambulance service will tell you where your nearest device is
5. Start CPR → **BOX C**
6. Attach an AED when available
 - Turn the device on and follow the instructions
 - Minimise interruptions to CPR while you attach the AED
 - Only pause CPR when instructed by the device
 - Restart CPR as soon as instructed by the device
7. Continue resuscitation until signs of life or paramedics take over
8. Prepare SBAR handover/referral letter for paramedics (see SBAR checklist)
 - Check which hospital they will go to
 - Call next of kin

Information section

BOX A: drug doses and treatments

Not applicable

BOX B: critical changes

If return of spontaneous circulation → **2-1 Key basic plan**

BOX C: other reference information

During resuscitation:

- If you are by yourself, leave the patient to get help and collect the resuscitation equipment then return to the patient as quickly as possible to begin CPR
- Correct CPR technique:
 - Place the heel of one hand in the centre of the chest with the other hand on top and interlock your fingers
 - Keep arms straight and position shoulders vertically over patient
 - Compress to 5–6cm allowing the chest to recoil afterwards
 - Repeat at a rate of 100–120 per min
 - Change CPR providers every 2 minutes
 - If patient is pregnant then manually and gently displace the uterus to the patient's left
 - If trained to do so, give two breaths after every 30 compressions
 - Airway management is often the most difficult task so give this to the most experienced person available
 - Attach any airway device (e.g. bag and mask) to oxygen at 15L/min
 - Check oxygen cylinder contents regularly
 - If you are unable or unwilling to give breaths then give continuous chest compressions
 - Do not stop resuscitation unless the patient shows clear signs of life

After resuscitation:

- Call the patient's family
- Check to see if any colleagues need help
- Consider arranging a debriefing session

Patients with acute coronary syndrome (ACS) are at high risk of cardiac arrest. Have a high index of suspicion in patients with a pre-existing history or risk factors for cardiac ischaemia.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, equipment, and automatic external defibrillator (AED)
 - Where possible, ensure a nurse and another doctor are with you
 - Note the time
2. Check patient ➔ **BOX C**
 - Use ABCDE approach
 - Attach pulse oximeter
 - Give Oxygen if SpO₂ less than 94% ➔ **BOX A**
 - Check pulse rate and respiratory rate (RR)
 - Check BP
 - Check 12-lead ECG
 - If ACS, call for blue-light ambulance and state, "acute coronary syndrome" or "chest pain"
 - If signs of cardiac arrest ➔ **3-2 BLS, Adult**
3. Give aspirin, nitrate, and morphine ➔ **BOX A**
4. Check patient for improvement
 - If no improvement in pain ➔ **give further nitrate/morphine ➔ BOX A**
 - If deterioration in symptoms or signs, call ambulance to update
 - Consider inserting intravenous cannula
5. Prepare SBAR handover/referral letter for paramedics
6. Call next of kin

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask ► Aim for SpO ₂ greater than 94%
Aspirin	300mg PO once only (unless contraindicated)
GTN	2 sprays SL OR 1 tablet SL, repeating after 5 mins up to 3 doses (give lying down and beware of low BP)
Morphine (if available)	5–10mg IM OR 2.5–5mg IV titrated to effect

BOX B: critical changes

If cardiac arrest ➔ **3-2 BLS, Adult**

If diagnosis unclear ➔ **2-1, Key basic plan**

BOX C: other reference information

- Symptoms of ACS: pain or pressure in the chest, shoulder, arm, neck, jaw or back; breathlessness, dizziness, nausea, vomiting, or sweating; patient grey and unwell-looking
- 12-lead ECG changes:
 - ST elevation or depression
 - T-wave flattening or inversion
 - New changes versus previous ECG including new LBBB
 - Arrhythmias, particularly ventricular
- Lack of typical ECG change does not exclude infarct
- Be aware of patients with diabetes who may not complain of pain (silent ischaemia)
- Avoid nitrates if systolic BP less than 100

Undiagnosed diabetes can lead to hyperglycaemia in patients of any age. Patients with known diabetes may present with hyperglycaemia triggered by interruption in treatment or intercurrent illness. Symptoms include polyuria, thirst, and weight loss.

Checklist start

1. **Check the patient**
 - ▶ Use ABCDE approach
 - ▶ Check vital signs, including conscious level → **BOX B**
 - ▶ Note time
2. **Check capillary blood glucose**
 - ▶ If greater than 11mmol/L, consider diabetic ketoacidosis (DKA) or hyperosmolar hyperglycaemic state (HHS)
 - ▶ Beware patients on SGLT2i → **BOX C**
3. **Check ketones in blood or urine → **BOX C****
 - ▶ If evidence of DKA/HHS → **call blue-light ambulance**
4. **Consider IV cannulation and fluid bolus → **BOX A****
5. **Consider insulin → **BOX A****
6. **Prepare SBAR handover/referral letter for paramedics**
 - ▶ → **see SBAR checklist**
7. **Call next of kin**

Information section

BOX A: drug doses and treatments

IV normal saline if systolic BP less than 90	500ml over 15 minutes
IV normal saline if systolic BP greater than 90	500ml over one hour
If patient has previous diagnosis of diabetes consider additional bolus of their own rapid-acting insulin	Blood sugar: 13–17.9mmol/L = 2 units Blood sugar: 18–25 mmol/L = 4 units Blood sugar: >25 = 6 units

BOX B: critical changes

If unconscious → **2-1 Key basic plan**

BOX C: other reference information

- ▶ **Symptoms of hyperglycaemia:** polyuria, polydipsia, abdominal pain, nausea, confusion
- ▶ **Signs of hyperglycaemia:** weight loss, altered conscious state, Kussmaul breathing or raised respiratory rate, ketotic breath, dehydration
- ▶ **Signs of HHS:** blood glucose typically greater than 30mmol/L with no ketones
- ▶ **Ketone levels (NB check correct test stick used):**
 - ▶ Blood ketones between 1.6 and 2.9mmol/L → **admit to hospital**
 - ▶ Blood ketones greater than 3 → **call blue-light ambulance**
 - ▶ Urine ketones if greater than 2+ → **admit to hospital**
- ▶ **Risk factors for hyperglycaemic emergencies:**
 - ▶ Unstable glycaemic control
 - ▶ Omission or interruption of treatment (especially insulin or insulin pump)
 - ▶ History of DKA
 - ▶ Acute infection
 - ▶ Pancreatitis
 - ▶ MI or unstable angina
 - ▶ Trauma, surgery, or burns
 - ▶ Medications including corticosteroids, atypical antipsychotics, immunosuppressants, SGLT2i (gliflozins)
 - ▶ In patients taking SGLT2i (gliflozins), DKA may rarely present without hyperglycaemia
 - ▶ Alcohol or recreational drugs
 - ▶ Elderly patients
 - ▶ Pregnancy

Tonic-clonic seizure in adult over 18yrs lasting more than 5mins, or more than 3 seizures in 1hr.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment

- ▶ Call blue-light ambulance and state, "adult prolonged seizure"
- ▶ Ensure patient is safe, protect from injury, and cushion head
- ▶ Note the time

2. Check blood sugar

- ▶ If hypoglycaemia → give IM glucagon or IV glucose → **BOX A**

3. Give benzodiazepine → **BOX A**

- ▶ Buccal midazolam as first line
- ▶ If not possible → *rectal diazepam*

4. Put patient in recovery position → **BOX C**

5. Attach pulse oximeter

- ▶ Give Oxygen if SpO₂ less than 94% → **BOX A**

6. Check for other causes of seizure → **BOX C**

7. Check patient for improvement

- ▶ If no improvement → *consider second dose of benzodiazepine* and → **BOX B**
- ▶ If fit ends, check vital signs
- ▶ Update ambulance if necessary

8. Prepare SBAR handover/referral letter for paramedics

9. Call next of kin

Information section

BOX A: drug doses and treatments

If hypoglycaemia (blood sugar 4mmol/L or less):

Glucagon OR	1mg IM
IV Glucose	150–200 ml 10% dextrose over 15 minutes
Buccal midazolam	10mg (unlicensed but in NICE guideline) – repeat ONCE ONLY after 10mins if still fitting
OR diazepam	10–20mg PR – repeat ONCE ONLY after 15mins if no response (10mg if elderly)
Oxygen	15L/min via reservoir mask ▶ Aim for SpO ₂ greater than 94%

BOX B: critical changes

If cardiac/respiratory arrest → **3-2 BLS, Adult**

If no improvement → **2-1 Key basic plan**

BOX C: other reference information

- ▶ Do not restrict or move patient while seizure ongoing
- ▶ If fit ends, use ABCDE approach to review patient
- ▶ Recovery position is left lateral, unless not possible
- ▶ Causes of seizure to consider: convulsive syncope, pseudoseizure, hypoglycaemia, drug overdose, or withdrawal

Sepsis is a potentially life-threatening condition. Consider it in any patient attending with signs or symptoms of infection, even if they do not have a high temperature. Sepsis may present with non-specific, non-localised symptoms. Particular care is needed for patients with communication difficulties.

Checklist start

1. Check patient

- ▶ Check for possible source of infection
- ▶ Check for skin changes or rashes
- ▶ Check for sepsis risk factors → **BOX C**
- ▶ Note the time

2. Check vital signs

- ▶ Check respiratory rate
- ▶ Attach pulse oximeter
- ▶ Give Oxygen if SpO₂ less than 92% → **BOX A**
- ▶ Check pulse rate and blood pressure → **consider IV fluid** → **BOX A**
- ▶ Check conscious level (AVPU)
- ▶ Check temperature
- ▶ Check urine output → **BOX C**
- ▶ Check for any allergies
- ▶ Calculate NEWS (see NEWS2 calculator)

3. Check NICE criteria for risk of serious illness → **4-5 References**

- ▶ High risk → **emergency admission to hospital**
- ▶ Moderate risk → **emergency admission required if definitive diagnosis and treatment cannot be established in primary care**
- ▶ Low risk → **treat in primary care**

4. Check if emergency admission required → **BOX C**

- ▶ If yes → **call blue-light ambulance and give antibiotics if meningococcal sepsis** → **BOX A**
- ▶ Prepare SBAR handover/referral letter for paramedics
- ▶ If no (low risk) → **check if the patient is known to be colonised with any resistant organisms (e.g. MRSA), give antibiotics per local protocol, warn patient about symptoms to monitor, tell the patient when and how to get medical attention if situation changes**

5. Call next of kin

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask ▶ Aim for SpO ₂ greater than 92%
Meningococcal sepsis	Benzylpenicillin 1.2g IM/IV OR if allergic to penicillin consult local guidance
IV 0.9% saline if hypotensive	250 ml bolus, repeated up to 1000 ml if no response ▶ Raise legs if hypotensive ▶ For IM antibiotics use proximal muscle, e.g. anterolateral thigh

BOX B: critical changes

If cardiac arrest → **3-3 BLS, Adult**
If unsure of diagnosis → **2-1 Key basic plan**

BOX C: other reference information

Risk factors for sepsis:

- ▶ Age over 75 or very frail
- ▶ Trauma, surgery, or invasive procedure in the last 6 weeks
- ▶ Impaired immunity due to illness or treatment, particularly if there is a risk of neutropaenia
- ▶ Indwelling lines, catheters, history of IV drug use, or breaches of skin integrity
- ▶ Pregnancy or delivery in the last 6 weeks, especially if comorbidities such as gestational diabetes, operative delivery, prolonged rupture of membranes, close contact with someone with group A streptococcal infection; note ongoing vaginal discharge or bleeding is a significant finding

Emergency admission via ambulance if any of the following:

- ▶ Objective change in behaviour or mental state
- ▶ Respiratory rate 25 breaths per minute or more OR needs oxygen to maintain saturations above 92% (88% if COPD)
- ▶ Heart rate more than 130 beats per minute OR systolic blood pressure less than 90mmHg OR systolic blood pressure 40mmHg less than normal
- ▶ No urine output in last 18 hours (less than 0.5ml/kg/hour if catheterised)
- ▶ Mottled OR ashen appearance OR cyanosis
- ▶ NEWS2 greater than or equal to 5
- ▶ Non-blanching rash of the skin may be a sign of meningococcal sepsis
→ **arrange for emergency admission and give parenteral benzylpenicillin** → **BOX A**

Consider all possible causes of respiratory failure systematically. Avoid spending too long on any one aspect until you have run through the whole checklist.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment
 - ▶ Ensure you have a nurse and an additional doctor present if possible
 - ▶ Note the time
2. Check patient for severity (ABCDE approach):
 - ▶ Open and assess Airway
 - ▶ Check Breathing → chest symmetry, rate, breath sounds, SpO₂, and consider peak expiratory flow rate
 - ▶ Check Circulation → pulse rate and rhythm, heart sounds
 - ▶ Check for Disability → conscious level, check pupils, check blood glucose
 - ▶ Exposure → check for injury but keep patient normothermic
 - ▶ Attach pulse oximeter
 - ▶ Give Oxygen if SpO₂ less than 94% → **BOX A**
3. Check for causes of respiratory failure → **BOX C**
 - ▶ Start treatment → **BOX A**
 - ▶ If signs of respiratory failure → **BOX C** → **call blue-light ambulance**
 - ▶ If critical changes → **BOX B** → **call blue-light ambulance**
 - ▶ Consider siting IV cannula
4. Check patient for signs of improvement:
 - ▶ If no improvement in RR, PEF, or SpO₂ after 20 minutes → **call blue-light ambulance or update paramedics**
5. Prepare SBAR handover/referral letter for paramedics
6. Call next of kin

Information section

BOX A: drug doses and treatments

- ▶ Select treatment according to the most likely diagnosis

Oxygen	15L/min via reservoir mask ▶ Aim for SpO ₂ greater than 94% (92% if known COPD)
Salbutamol	5mg nebuliser – drive with oxygen 6–8L/min, can repeat every 5 minutes
Ipratropium	0.5mg nebuliser – can be mixed with salbutamol ▶ give ONLY ONCE
Prednisolone	40mg po if possible
Hydrocortisone	100mg IV (if oral route not possible)
Furosemide PO/IM	Give 1–2 times normal dose or 20–40mg if no previous diuretics

BOX B: critical changes

- If acute coronary syndrome → **3-3 Chest pain (acute coronary syndrome)**
- If asthma → **3-1 Acute severe asthma, Adult**
- If cardiac arrest → **3-2 BLS, Adult**
- If sepsis → **3-6 Sepsis, Adult**
- If anaphylaxis → **3-8 Anaphylaxis, Adult & Child**

BOX C: other reference information

Signs of respiratory failure include: cyanosis, elevated respiratory rate, accessory muscle use, difficulty completing sentences

Consider differential diagnoses:

- ▶ **Airway:** foreign body, tumour
- ▶ **Respiratory:** COPD, asthma, pneumonia
- ▶ **Cardiovascular:** Acute coronary syndrome, heart failure, pulmonary embolism
- ▶ **Other causes:** neurological conditions, anaphylaxis, drug overdose, trauma, toxins

Acute onset of illness with rapidly progressing and life-threatening systemic symptoms and history of contact with allergen (known or unknown).

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment

- ▶ Where possible, ensure a nurse and another doctor are with you
- ▶ Call blue-light ambulance
- ▶ Note the time

2. Check patient → **BOX C**

- ▶ Remove trigger if possible
- ▶ Give IM adrenaline → **BOX A**
- ▶ Attach pulse oximeter
- ▶ Give Oxygen if SpO₂ less than 94% → **BOX A**
- ▶ Check for clear airway
- ▶ Check respiratory rate (RR)
- ▶ Check pulse rate and blood pressure (BP)
- ▶ If unconscious → **3-2 BLS, Adult, or 3-12 BLS, Child** → **BOX B**

3. Position patient appropriately: adapt for breathlessness or low BP → **BOX A**

4. Check patient for improvement

- ▶ If no improvement → **repeat adrenaline, update paramedics, and give IV fluid if possible** → **BOX A**

5. Prepare SBAR handover sheet/referral letter for paramedics

6. Call next of kin

Information section

BOX A: drug doses and treatments

Adrenaline*(use 1:1,000 IM only, in anterolateral thigh)	Adult or child over 12yrs	500micrograms IM (0.5ml)
	Child 6–12yrs	300micrograms IM (0.3ml)
	Child 6 months to 5 yrs	150micrograms IM (0.15ml)
	Child less than 6 months	100–150micrograms IM (0.1– 0.15ml)
▶ *Repeat adrenaline after 5 minutes if no improvement in SpO ₂ or BP (half-life of adrenaline is approx. 2mins but the effect may be sustained for 5–10mins after IM injection)		
Intravenous fluid (0.9% saline) bolus	Adult	500–1000ml
	Child	10ml/kg
Oxygen	15 L/min via reservoir mask	
	▶ Aim for SpO ₂ greater than 94%.	

- ▶ Consider using opposite thigh if second IM dose of adrenaline required
- ▶ Raise patient's legs to treat low blood pressure
- ▶ Antihistamines are only useful for skin symptoms
- ▶ Refractory anaphylaxis is diagnosed where there is no improvement in respiratory or cardiac symptoms after 2 appropriate doses of IM adrenaline
- ▶ Nebulised salbutamol may be considered for persistent bronchospasm in refractory anaphylaxis

BOX B: critical changes

If cardiac arrest → **3-2 BLS, Adult or 3-12 BLS, Child**
If unsure → **2-1 Key basic plan**

BOX C: other reference information

What to look for:

- ▶ History of exposure to **allergen** (e.g. peanuts, wasp, or bee sting)
- ▶ **Airway:** swelling, hoarseness, or stridor
- ▶ **Breathing:** high resp rate, wheeze, fatigue, cyanosis, SpO₂ less than 92%, or confusion
- ▶ **Circulation:** pale, clammy, low BP, faintness, or drowsiness
- ▶ **Blotchy rash** which blanches to pressure (not always seen)

Croup causes upper airway obstruction. Usual age affected = 0–6yrs. It is important to minimise stress and handling of the child as much as possible. **Do not examine the throat.** Do not attempt venepuncture. Respiratory failure is usually the cause of cardiorespiratory arrest in infants.

Checklist start

1. Call for help and request oxygen cylinder, nebuliser machine, and pulse oximeter

- Where possible, ensure a nurse and another doctor are with you
- Minimise stress to child as much as possible
- Move child to appropriate environment if necessary
- Note the time

2. Check patient for severity → **BOX C**

- Use ABCDE approach
- Sit child upright and keep them with parent or carer
- Check for clear airway – look but don't touch
- Attach paediatric pulse oximeter"
- Give Oxygen if SpO₂ less than 92% → **BOX A**
 - To minimise stress allow parent/carer to hold the mask on or near the child
- Check respiratory rate (RR) and pulse rate, and for equal chest movement
- If signs of respiratory failure → **BOX C** → **call blue-light ambulance**
- Call blue-light ambulance if child is less than 3 months old
- If cardiac arrest → **3-12 BLS, Child**

3. Give steroid OR budesonide → **BOX A**

4. Check patient for improvement

- If no improvement in RR, SpO₂ or HR, or child is tiring → **call blue-light ambulance**

5. Prepare SBAR handover/referral letter for paramedics (see SBAR checklist)

6. Call next of kin

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask ► Aim for SpO ₂ greater than 92%
Dexamethasone	0.15mg/kg PO
OR prednisolone	1mg/kg PO ► Caution with Dose for high BMI
OR budesonide	2mg nebuliser – SINGLE DOSE ► If oral route not available, use budesonide nebuliser and allow parent/carer to apply nebuliser

BOX B: critical changes

If cardiac arrest → **3-12 BLS, Child**

BOX C: other reference information

- Croup can present with varying combinations of the following symptoms/signs: stridor, barking cough, hoarseness, respiratory distress, exhaustion
- Admit all children with croup if age less than 3mths
- Lower threshold for admission in child with significant co-morbidities or reduced urine output
- **Croup severity:**
 - Mild (can be managed at home) = symptoms/signs only present when upset or active, NOT present at rest
 - Moderate (manage in hospital) = symptoms/signs present at rest and worsen when active
 - Severe (manage in hospital) = As moderate + respiratory failure, agitation, or lethargy
- **Signs of respiratory failure:**
 - Increasing upper-airway obstruction
 - Grunting, marked chest recession, asynchronous chest wall, and abdominal movement
 - Respiratory rate more than 60 br/min
 - Saturation less than 94% on air
 - Signs of exhaustion – listlessness or decreased respiratory effort, reduced consciousness
 - Apnoeic episodes
 - Failure to maintain adequate oxygen saturation despite oxygen
 - Central cyanosis or pallor
- **Differential diagnoses:** tracheitis, epiglottitis, anaphylaxis, foreign body obstruction

Respiratory failure is usually the cause of cardiorespiratory arrest in infants (0–24mths). Adequate ventilation and oxygenation must be ensured.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment
 - Where possible, ensure a nurse and another doctor are with you
 - Note the time
2. Check for severity
 - Use ABCDE approach
 - Open and check airway
 - Attach paediatric pulse oximeter
 - Give oxygen if SpO₂ less than 92% → **BOX A**
 - Check respiratory rate (RR) and pulse (use brachial pulse or stethoscope)
 - Check capillary refill → **BOX C**
 - Check for red flags → **BOX C**
 - If red flags → **call blue-light ambulance**
 - If signs of cardiorespiratory arrest → **3-12 BLS, Child**
3. Check patient for signs of improvement
 - If no improvement in RR, HR, SpO₂, or clinical concern → **call blue-light ambulance, continue checking, and call paramedics if any deterioration**
 - If improving or no red flags → **provide parent/carer with advice on red flags and no smoking near child**
4. Prepare SBAR handover/referral letter for paramedics
5. Call next of kin

Information section

BOX A: drug doses and treatments

Oxygen	15L/min via reservoir mask
	► Aim for SpO ₂ greater than 92%

- The only recommended therapeutic agent in bronchiolitis is oxygen
- **Do NOT use other treatments**, e.g. NO antibiotics, NO corticosteroids, and NO nebulised salbutamol, ipratropium bromide, saline, or adrenaline

BOX B: critical changes

If cardiac arrest → **3-12 BLS, Child**

BOX C: other reference information

Red flags – consider referring if:

- Child looks unwell to health professional
- Grunting, marked chest recession, respiratory rate over 60 br/min
- Signs of exhaustion – listlessness or decreased respiratory effort
- Apnoea observed or reported
- Saturation less than 92% on air
- Failure to maintain adequate oxygen saturation despite oxygen
- Central cyanosis
- Difficulty breastfeeding or inadequate oral fluid intake
- Poor perfusion: capillary refill time more than 3s, cool peripheries, or mottled/pale
- Significant co-morbidities (chronic lung disease, congenital heart disease, age less than 6 weeks, premature birth, neuromuscular disorders, immunodeficiency, Trisomy 21)

Signs of cardiac arrest:

- Unresponsive and no signs of life
- Not breathing normally or occasional gasps
- Pulse rate less than 60

Children with acute severe shortness of breath secondary to asthma can deteriorate rapidly. Ensure oxygen and nebulisers are delivered promptly and if there is no improvement with treatment then call for an ambulance.

Checklist start

1. Call for help and request oxygen cylinder, emergency drugs, and equipment

- ▶ Where possible, ensure a nurse and another doctor are with you
- ▶ Note the time

2. Check patient for severity use ABCDE approach

- ▶ Check airway
- ▶ Attach paediatric pulse oximeter
- ▶ Give oxygen if SpO_2 less than 92% → **BOX A**
- ▶ Check respiratory rate (RR) and pulse rate
- ▶ Check peak expiratory flow rate (PEF) → **BOX C**
- ▶ If signs of severe or life-threatening asthma → **call blue-light ambulance**

3. Give salbutamol and ipratropium → **BOX A**

- ▶ If moderate asthma → **can use spacer to deliver salbutamol** → **BOX A**
- ▶ If poor response → **nebuliser**
- ▶ Use oxygen to drive nebuliser if possible
- ▶ If poor response → **repeat nebuliser and call blue-light ambulance**
- ▶ Consider IV cannulation

4. Give steroids → **BOX A**

5. Check patient for signs of improvement

- ▶ If no improvement in RR, PEF, or SpO_2 , or clinical concern remains after 20 minutes → **call blue-light ambulance, continue checking, and call paramedics if any deterioration**
- ▶ If cardiac arrest or bradycardia in infants → **3-12 BLS, Child**

6. Prepare SBAR handover/referral letter for paramedics

7. Call next of kin

Information section

BOX A: drug doses and treatments

Salbutamol nebuliser	1mth–5yrs	2.5mg
▶ driven with oxygen 6–8L/min, can repeat every 5 minutes	Above 5yrs	5mg
▶ Use spacer if nebuliser not available.		
Salbutamol metered dose inhaler	1–4 yrs	up to 5 puffs and over 5 is up to 10, 1 puff via spacer every 30–60 seconds
Ipratropium nebuliser (moderate asthma)	1–12mths	125micrograms
▶ driven with oxygen 6–8L/min	12mths–12yrs	250micrograms
▶ Can be mixed with salbutamol	Above 12yrs	500micrograms
▶ Use spacer if nebuliser not available. Do not repeat ipratropium within 4hrs		
Soluble prednisolone	Less than 2yrs	10mg PO if possible
	2–5yrs	20mg PO if possible
	Above 5yrs	30–40mg PO
Hydrocortisone*	▶ *only if oral route not possible	
	2–5yrs	50mg IV/IM
	Above 5yrs	100mg IV/IM
Oxygen	15L/min via reservoir mask	
▶ Aim for SpO_2 greater than 92%		

BOX B: critical changes

If cardiac arrest → **3-12 BLS, Child**

BOX C: other reference information

- ▶ Signs of **life-threatening asthma** = ONE of: PEF less than 33% best/predicted, SpO_2 less than 92%, altered conscious level, exhaustion, arrhythmia, hypotension, cyanosis, silent chest, poor respiratory effort
- ▶ Signs of **acute severe asthma** = ONE of: PEF less than 50% best/predicted; RR more than 25/min above 12yrs, or 30/min 5–12yrs, or 40/min 2–5yrs; heart rate more than 110/min above 12yrs, or 125/min 5–12yrs, or 140/min 2–5yrs; accessory muscle use, inability to complete sentences in one breath, or in infants inability to feed, with SpO_2 of at least 92%
- ▶ Signs of **moderate asthma**: PEF at least 50% best or predicted with normal speech and no features of acute severe or life-threatening asthma
- ▶ SpO_2 less than 92% (irrespective of whether on air or oxygen) signifies increased risk of hypercapnia and requires transfer to hospital for arterial blood gas analysis and treatment
- ▶ Consider admitting children with moderate asthma if: previous severe asthma attack, exacerbation despite dose of oral steroid before presentation, presentation in the afternoon or at night, recent nocturnal symptoms, recent hospital admission, concern over social situation
- ▶ Aim for SpO_2 94–98% and avoid over oxygenation
- ▶ Signs of pneumothorax (rare in children but consider in tall boys aged 14–17): tracheal deviation, unequal chest movement, absent breath sounds, hyper-resonance
- ▶ Look for underlying causes, e.g. infection

Any child who is showing no signs of life needs immediate attention. Cardiac arrest in children is usually due to lack of oxygen, so prioritise ventilation and oxygenation. Patients in cardiac arrest may make some abnormal gasping movements but this is not a sign of life. If in doubt, start CPR.

Checklist start

1. Check for danger, call for help, and request oxygen cylinder, emergency drugs and equipment, and automatic external defibrillator (AED)

- ▶ Note the time

2. Check patient response with gentle stimulation

- ▶ If no response → **go to step 3**
- ▶ If response → **2-1 Key basic plan**

3. Call blue-light ambulance

- ▶ State, “paediatric cardiac arrest”
- ▶ If you do not have an AED on-site, the ambulance service will tell you where your nearest device is

4. Check patient for signs of life

- ▶ If not breathing normally → **go to step 5**
- ▶ If breathing normally → attach **paediatric** pulse oximeter
- ▶ Give Oxygen if SpO₂ less than 92% → **2-1 Key basic plan**

5. Start resuscitation → **BOX C**

6. Attach AED

- ▶ If single rescuer, prioritise calling ambulance and CPR
- ▶ Turn the device on and follow the instructions
- ▶ Minimise interruptions to CPR while you attach the AED
- ▶ Only pause CPR when instructed by the device
- ▶ Restart CPR as soon as instructed by the device

7. Continue resuscitation until signs of life or paramedics arrive

- ▶ If signs of life → **continue oxygen and place in recovery position**

8. Prepare SBAR handover/referral letter for paramedics

- ▶ Ask paramedics which hospital they will go to

9. Call next of kin

Information section

BOX A: drug doses and treatments

Not applicable.

BOX B: critical changes

If not cardiac arrest or there is return of spontaneous circulation → **2-1 Key basic plan**

BOX C: other reference information

Paediatric resuscitation:

- ▶ Place child on flat, firm surface
- ▶ Prioritise ventilation
- ▶ Place head in neutral position to open airway – avoid overextending the head
- ▶ Apply bag valve mask with age-appropriate paediatric mask and switch on oxygen, or use mouth-to-mouth/nose ventilation
- ▶ consider oral airway if ventilation difficult
- ▶ Start by giving 5 rescue breaths. Check chest is rising with ventilation.
- ▶ Immediately start chest compressions (compression: ventilation = 15:2)
- ▶ Place one hand on the lower sternum (use the 2-thumb chest encircling method for infants and the heel of one hand or both hands for older children)
- ▶ Compress the chest by 1/3 of the anteroposterior diameter (4cm in an infant and 5cm in a child)
- ▶ Compress the chest at a rate of 100–120 per min and ensure chest recoil between compressions
- ▶ Do not stop resuscitation unless the patient shows clear signs of life

Consider causes:

- ▶ 4 H's: hypoxia, hypo- or hyperthermia, hypotension, hypo- or hyperkalaemia
- ▶ 4 T's: tension pneumothorax, tamponade, toxins, thrombosis

After resuscitation:

- ▶ Call the patient's family
- ▶ Check to see if any colleagues need help
- ▶ Consider arranging a debriefing session

Airway obstruction in a child can rapidly lead to hypoxia and cardiac arrest unless action is taken. Ensure someone takes a clear history from the child's parent or carer to help decide on underlying cause.

Checklist start

1. Call for help and request emergency equipment, oxygen cylinder, and pulse oximeter
 - Where possible, ensure a nurse and another doctor are with you
 - Ensure child has parent or carer with them
 - Use ABCDE approach
 - Note the time
2. Check for foreign body
 - Check for effective cough ➔ **BOX C**
 - If effective, encourage cough
 - If cough NOT effective ➔ **go to step 3**
3. Start manoeuvres to clear airway ➔ **BOX C**
 - **Infant:** alternate 5 back blows then 5 chest thrusts – keep upper body tilted downward
 - **Child:** alternate 5 back blows then 5 abdominal thrusts
 - If child becomes unconscious ➔ **3-12 BLS, Child and call blue-light ambulance**
 - If cough or airway manoeuvres NOT effective ➔ **call for blue-light ambulance**
4. Check conscious level
 - If unconscious ➔ **3-12 BLS, Child**
 - Update paramedics
5. Continue until child recovers or paramedics arrive
6. Prepare SBAR handover sheet/referral letter for paramedics
7. Call next of kin

Information section

BOX A: drug doses and treatments

Not applicable.

BOX B: critical changes

If cardiac arrest ➔ **3-12 BLS, Child**

If no improvement ➔ **2-1 Key basic plan**

BOX C: other reference information

- Signs of effective cough include: deep inspiration, frequent and powerful cough
- Management of child airway obstruction:
 - Do NOT use blind finger sweeps
 - Keep going until the obstruction is relieved, then reassess and consider if further immediate review and investigation in hospital is required
 - If child becomes unconscious then start BLS
- Signs of airway obstruction include: stridor, cyanosis, high respiratory rate, history consistent with foreign body ingestion
- Differential diagnoses include: epiglottitis, croup

Tonic-clonic seizure in child, lasting more than 5 mins or more than 3 seizures in 1 hour.

Checklist start

1. Call for help and request oxygen cylinder and emergency equipment

- ▶ Call for blue-light ambulance and state, "child with prolonged seizure"
- ▶ Ensure child is safe – protect from injury and cushion their head
- ▶ Note time

2. Check blood sugar

- ▶ If blood sugar less than 4mmol/L give glucose or glucagon → **BOX A**

3. Give benzodiazepine → **BOX A**

4. Put in recovery position and keep airway open

5. Attach paediatric pulse oximeter

- ▶ Give Oxygen if SpO₂ less than 92% → **BOX A**

6. Consider other causes → **BOX C**

7. Check for improvement

- ▶ If no improvement → **consider second dose of benzodiazepine and → 2-1 Key basic plan**
- ▶ If fit ends, check vital signs
- ▶ Update ambulance if necessary

8. Prepare SBAR handover/referral letter for paramedics

9. Call next of kin

Information section

BOX A: drug doses and treatments

First choice	Up to 6mths	0.3mg/kg – max 2.5mg
Midazolam (buccal)	6mths–1yr	2.5mg
	1–5yrs	5mg
	5–10yrs	7.5mg
	More than 10yrs	10mg
▶ A single repeat dose may be given after 10 mins		

Second choice	Less than 1mth	1.25–2.5mg
Diazepam (rectal)	Child 1mth–1yr	5mg
	Child 2–11yrs	5–10mg
	Child 12–17yrs	10–20mg
▶ A single repeat dose may be given after 10 mins		

If hypoglycaemia give IM glucagon OR IV glucose

Glucagon IM (1mg/ml)	8yrs or below (or body weight up to 25kg)	500mcg IM (0.5ml)
	9–17yrs (or body weight over 25kg)	1mg IM (1ml)
IV glucose	2ml/kg 10% dextrose	
Oxygen	15L/min via reservoir mask	▶ Aim for SpO ₂ 92%

- ▶ If hypoglycaemia protracted or no response to glucagon in 10 mins then give IV glucose.

BOX B: critical changes

- ▶ If cardiac arrest → **3-13 BLS, Child**
- ▶ If no improvement → **2-1 Key basic plan**

BOX C: other reference information

- ▶ Avoid restricting or moving child while seizure ongoing (clinician decision whether or not to move child to treatment area where appropriate)
- ▶ Recovery position is left lateral, unless not possible
- ▶ Causes of seizure to consider: convulsive syncope, pseudoseizure, hypoglycaemia, drug overdose or withdrawal

4-1 ISBAR handover form

Version V1.0
November 2025

Ambulance ref. no:

Time first called:

BOX 1: Identity and situation

Time:	Date of Birth:	History and working diagnosis:
Patient name:	Next of kin details:	
GP name:	Next of kin informed: <input type="checkbox"/> Yes <input type="checkbox"/> No	

BOX 2: Background – attach summary printout if possible

Past medical history: print out Current medication: print out

BOX 3: Assessment

Airway	Circulation	Disability, Exposure
	<ul style="list-style-type: none">► HR► Reg/Irrg► BP► IV site and size	<ul style="list-style-type: none">► ACVPU, pupils:► Blood glucose► Temperature► ECG (attach copy)► NEWS score (attach copy)
Breathing ► RR ► O2 saturation		

BOX 4: Recommendations and requests

Medication given (time and dose):	Oxygen: <input type="checkbox"/> Yes <input type="checkbox"/> No	Defibrillation: ► Number of shocks:
-----------------------------------	--	--

Requests:	Other: ► DNAR: <input type="checkbox"/> Yes <input type="checkbox"/> No ► Team accepting
-----------	--

Note any discussion with accepting team:

Attach: Summary printout ECG NEWS/PEWS score ReSPECT form Treatment Escalation Plan

4-2 Post-emergency debrief form

Version V1.0
November 2025

After an emergency event it can be helpful to run a debrief of what happened. Please check with the team if they feel this would be useful and find a convenient time (as close to the event as possible) and a quiet place to conduct a supportive conversation aimed at learning from what happened.

Debriefing	
Date of emergency:	Clinical lead:
Outline of emergency:	Action taken:
Relatives in attendance?	Outcome:
What went well?	Any areas for improvement?

Please return form to practice manager

National early warning score (Adult patients) observation and escalation charts.

NEWS

Document name: **NEWS scoring system**

Chart 1: The NEWS scoring system								
Physiological parameter	3	2	1	0	1	2	3	Score
Respiratory rate (breaths/min)	≤40	41-60	61-80	81-110	111-120	121-140	141-160	161-200
SaO ₂ Grade 1 (%)	≥95	93-95	91-93	89-91	87-89	85-87	83-85	≤83
SaO ₂ Grade 2 (%)	≥95	93-95	91-93	89-91	87-89	85-87	83-85	≤83
Arterial oxygen? *	Normal	Normal	Normal	Normal	Normal	Normal	Normal	Normal
Systolic blood pressure (mmHg)	≤90	91-100	101-110	111-120	121-130	131-140	141-150	151-160
Pulse (per minute)	≤60	61-69	70-79	80-90	91-110	111-130	131-150	151-170
Consciousness	Normal	Normal	Alert	Alert	Alert	Alert	Alert	Confused
Temperature (°C)	≤36.0	36.1-36.9	37.0-38.0	38.1-39.0	39.1-40.0	40.1-41.0	41.1-42.0	≥42.1

National Early Warning Score (NEWS) 2

© Royal College of Physicians 2017

Document name: **NEWS observation chart**

Patient Name		Date of admission							
A	B	C	D	E	F	G	H	I	J
1	2	3	4	5	6	7	8	9	10
11	12	13	14	15	16	17	18	19	20
21	22	23	24	25	26	27	28	29	30
31	32	33	34	35	36	37	38	39	40
41	42	43	44	45	46	47	48	49	50
51	52	53	54	55	56	57	58	59	60
61	62	63	64	65	66	67	68	69	70
71	72	73	74	75	76	77	78	79	80
81	82	83	84	85	86	87	88	89	90
91	92	93	94	95	96	97	98	99	100
101	102	103	104	105	106	107	108	109	110
111	112	113	114	115	116	117	118	119	120
121	122	123	124	125	126	127	128	129	130
131	132	133	134	135	136	137	138	139	140
141	142	143	144	145	146	147	148	149	150
151	152	153	154	155	156	157	158	159	160
161	162	163	164	165	166	167	168	169	170
171	172	173	174	175	176	177	178	179	180
181	182	183	184	185	186	187	188	189	190
191	192	193	194	195	196	197	198	199	200
201	202	203	204	205	206	207	208	209	210
211	212	213	214	215	216	217	218	219	220
221	222	223	224	225	226	227	228	229	230
231	232	233	234	235	236	237	238	239	240
241	242	243	244	245	246	247	248	249	250
251	252	253	254	255	256	257	258	259	260
261	262	263	264	265	266	267	268	269	270
271	272	273	274	275	276	277	278	279	280
281	282	283	284	285	286	287	288	289	290
291	292	293	294	295	296	297	298	299	300
301	302	303	304	305	306	307	308	309	310
311	312	313	314	315	316	317	318	319	320
321	322	323	324	325	326	327	328	329	330
331	332	333	334	335	336	337	338	339	340
341	342	343	344	345	346	347	348	349	350
351	352	353	354	355	356	357	358	359	360
361	362	363	364	365	366	367	368	369	370
371	372	373	374	375	376	377	378	379	380
381	382	383	384	385	386	387	388	389	390
391	392	393	394	395	396	397	398	399	400
401	402	403	404	405	406	407	408	409	410
411	412	413	414	415	416	417	418	419	420
421	422	423	424	425	426	427	428	429	430
431	432	433	434	435	436	437	438	439	440
441	442	443	444	445	446	447	448	449	450
451	452	453	454	455	456	457	458	459	460
461	462	463	464	465	466	467	468	469	470
471	472	473	474	475	476	477	478	479	480
481	482	483	484	485	486	487	488	489	490
491	492	493	494	495	496	497	498	499	500
501	502	503	504	505	506	507	508	509	510
511	512	513	514	515	516	517	518	519	520
521	522	523	524	525	526	527	528	529	530
531	532	533	534	535	536	537	538	539	540
541	542	543	544	545	546	547	548	549	550
551	552	553	554	555	556	557	558	559	560
561	562	563	564	565	566	567	568	569	570
571	572	573	574	575	576	577	578	579	580
581	582	583	584	585	586	587	588	589	590
591	592	593	594	595	596	597	598	599	600
601	602	603	604	605	606	607	608	609	610
611	612	613	614	615	616	617	618	619	620
621	622	623	624	625	626	627	628	629	630
631	632	633	634	635	636	637	638	639	640
641	642	643	644	645	646	647	648	649	650
651	652	653	654	655	656	657	658	659	660
661	662	663	664	665	666	667	668	669	670
671	672	673	674	675	676	677	678	679	680
681	682	683	684	685	686	687	688	689	690
691	692	693	694	695	696	697	698	699	700
701	702	703	704	705	706	707	708	709	710
711	712	713	714	715	716	717	718	719	720
721	722	723	724	725	726	727	728	729	730
731	732	733	734	735	736	737	738	739	740
741	742	743	744	745	746	747	748	749	750
751	752	753	754	755	756	757	758	759	760
761	762	763	764	765	766	767	768	769	770
771	772	773	774	775	776	777	778	779	780
781	782	783	784	785	786	787	788	789	790
791	792	793	794	795	796	797	798	799	800
801	802	803	804	805	806	807	808	809	810
811	812	813	814	815	816	817	818	819	820
821	822	823	824	825	826	827	828	829	830
831	832	833	834	835	836	837	838	839	840
841	842	843	844	845	846	847	848	849	850
851	852	853	854	855	856	857	858	859	860
861	862	863	864	865	866	867	868	869	870
871	872	873	874	875	876	877	878	879	880
881	882	883	884	885	886	887	888	889	890
891	892	893	894	895	896	897	898	899	900
901	902	903	904	905	906	907	908	909	910
911	912	913	914	915	916	917	918	919	920
921	922	923	924	925	926	927	928	929	930
931	932	933	934	935	936	937	938	939	940
941	942	943	944	945	946	947	948	949	950
951	952	953	954	955	956	957	958	959	960
961	962	963	964	965	966	967	968	969	970
971	972	973	974	975	976	977	978	979	980
981	982	983	984	985	986	987	988	989	990
991	992	993	994	995	996	997	998	999	1000

© Royal College of Physicians

National Early Warning Score (NEWS) 2

The latest versions of these documents can be downloaded:

<https://www.england.nhs.uk/ourwork/clinical-policy/sepsis/nationalearlywarningscore/>

Chart 1: The NEWS scoring system

Physiological parameter	Score						
	3	2	1	0	1	2	3
Respiration rate (per minute)	≤8		9–11	12–20		21–24	≥25
SpO ₂ Scale 1 (%)	≤91	92–93	94–95	≥96			
SpO ₂ Scale 2 (%)	≤83	84–85	86–87	88–92 ≥93 on air	93–94 on oxygen	95–96 on oxygen	≥97 on oxygen
Air or oxygen?		Oxygen		Air			
Systolic blood pressure (mmHg)	≤90	91–100	101–110	111–219			≥220
Pulse (per minute)	≤40		41–50	51–90	91–110	111–130	≥131
Consciousness				Alert			CVPU
Temperature (°C)	≤35.0		35.1–36.0	36.1–38.0	38.1–39.0	≥39.1	

NEWS key		FULL NAME																	
0	1	2	3	DATE OF BIRTH						DATE OF ADMISSION									
		DATE											DATE						
		TIME											TIME						
A+B Respirations Breaths/min		≥25											3						≥25
		21–24											2						21–24
		18–20											1						18–20
		15–17											3						15–17
		12–14											1						12–14
		9–11											3						9–11
		≤8											1						≤8
A+B SpO₂ Scale 1 Oxygen saturation (%)		≥96											3						≥96
		94–95											2						94–95
		92–93											1						92–93
		≤91											3						≤91
SpO₂ Scale 2[†] Oxygen saturation (%) Use Scale 2 if target range is 88–92%, eg in hypercapnic respiratory failure [†] ONLY use Scale 2 under the direction of a qualified clinician		≥97 on O ₂											3						≥97 on O ₂
		95–96 on O ₂											2						95–96 on O ₂
		93–94 on O ₂											1						93–94 on O ₂
		≥93 on air											3						≥93 on air
		88–92											2						88–92
		86–87											1						86–87
		84–85											3						84–85
		≤83%											1						≤83%
Air or oxygen?		A=Air											3						A=Air
		O ₂ L/min											2						O ₂ L/min
		Device											1						Device
C Blood pressure mmHg Score uses systolic BP only		≥220											3						≥220
		201–219											2						201–219
		181–200											1						181–200
		161–180											3						161–180
		141–160											2						141–160
		121–140											1						121–140
		111–120											3						111–120
		101–110											2						101–110
		91–100											1						91–100
		81–90											3						81–90
		71–80											2						71–80
		61–70											1						61–70
		51–60											3						51–60
		≤50											1						≤50
C Pulse Beats/min		≥131											3						≥131
		121–130											2						121–130
		111–120											1						111–120
		101–110											3						101–110
		91–100											2						91–100
		81–90											1						81–90
		71–80											3						71–80
		61–70											2						61–70
		51–60											1						51–60
		41–50											3						41–50
		31–40											2						31–40
		≤30											1						≤30
D Consciousness Score for NEW onset of confusion (no score if chronic)		Alert											3						Alert
		Confusion											2						Confusion
		V											1						V
		P											3						P
		U											1						U
E Temperature °C		≥39.1°											2						≥39.1°
		38.1–39.0°											1						38.1–39.0°
		37.1–38.0°											3						37.1–38.0°
		36.1–37.0°											1						36.1–37.0°
		35.1–36.0°											3						35.1–36.0°
		≤35.0°											1						≤35.0°
NEWS TOTAL												TOTAL							
Monitoring frequency																		Monitoring	
Escalation of care Y/N																		Escalation	
Initials																		Initials	

National paediatric early warning system (PEWS) observation and escalation charts.

PEWS

Document name:

**PEWS observation and escalation chart
0–11 months**

Document name:

**PEWS observation and escalation chart
1–4 years**

Document name:

**PEWS observation and escalation chart
5–12 years**

Document name:

**PEWS observation and escalation chart
≥ 13 years**

The latest versions of these documents can be downloaded:

<https://www.england.nhs.uk/publication/national-pews-observation-and-escalation-charts/>

National paediatric early warning system (PEWS) observation and escalation charts

<https://www.england.nhs.uk/publication/national-pews-observation-and-escalation-charts/>

National early warning system (NEWS)

<https://www.england.nhs.uk/ourwork/clinical-policy/sepsis/nationalearlywarningscore/>

NICE guidelines for adult and paediatric asthma

<https://bnfc.nice.org.uk/treatment-summaries/asthma-acute/>

NICE Guidelines for sepsis

<https://www.nice.org.uk/guidance/ng253>

NICE Guidelines for bronchiolitis and croup

<https://www.nice.org.uk/guidance/ng9> <https://cks.nice.org.uk/topics/croup/management/management/>

NICE Guidelines for epilepsies in children, young, people, and adults

<https://www.nice.org.uk/guidance/ng217>

RCUK Adult BLS

<https://www.resus.org.uk/professional-library/2025-resuscitation-guidelines/adult-basic-life-support-guidelines>

RCUK Paediatric BLS

<https://www.resus.org.uk/professional-library/2025-resuscitation-guidelines/paediatric-basic-life-support-guidelines>